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order No. /

set order No. /

part number description popis aty/ks i cislodilu  obj. ¢islo sady

1 JL192FD-1000000E : Engine motor 1
2 JL6500-3030502 Cover kryt 1
3 | GB5789 M5X12 Flange Bolt M5x12 Sroub s pfirubou 6
4 | JL7500-3030144A | Rotor comp Single-phase rotor 8kW 1
5  JL7500-3030144B : Stator assy, single-3phase stator 8kW - 3-fazovy 1
6  GB9610 Washer ©®10 podlozka 1
7  GB724410 Spring washer ®10 pruzinova podlozka 1
8 | GB5789 Flange bolt M10x1.25x280 piirubovy Sroub 1
9 GB936 Spring washer @6 pruzinova podlozka 4
10 | GB9716 Washer @6 podlozka 4
11 | GB5789 M6x195 Flange bolt M6x195 pfirubovy Sroub 4
12 JL6500-3030301 End cover koncovy kryt 1
13 JL6500-3030202 Brush assy sestava uhlikového kartace 1
14 JL2500-3030204 Diode assy diodovy usmérriovac 1
15 : GB5783 M5x20 Bolt M5x20 Sroub 1
16  JL7000-3030227 AVR 8kW-3phase AVR 8kW 3fazovy 1
17 : GB16674 M5x16 Flange Bolt M5x16 pfirubovy sroub 5
18  JL6500-3030302 Generator end cover koncovy kryt generatoru 1
19 :JL2500-3030201 Terminal svorkovnice 1
20  GB5789 M8x16 Flange Bolt M8%16 pfirubovy Sroub 6
21  JL6500-3050101 Muffler drzak tlumice vyfuku 1
22 JL6500-3040102 Muffler life protector kryt tlumice vyfuku 1
23 | GB5789 M6X12 Flange Bolt M6x12 pfirubovy Sroub 12
24 :JL7000-3020107 Muffler tlumic vyfuku 1
25  JL6500-3020204 Control panel protector 6KW vnitfni kryt tlumice vyfuku 1
26  JL6500-3030101 Muffler outer protector vnéjsi kryt tlumice vyfuku 1
27 - GB6175 M8 Nut M8 matice 2
28  JL188F-2020101 Muffler gasket tésnéni tlumice vyfuku 1
29 GB6177 M6 Nut M6 matice 3
30 | JL6500-3030501 Air cleaner drzak vzduchového filtru 1
31  JL2500-3010603 Fuel cock palivovy kohout 1
32 JL168F-1010801 Clip svorka 2
33 | JL168FD-1010922 : Fuel tube length 9.5in palivova trubka 1
34 | JL7500-3010101 Fuel tank palivova nadrz 1
35  GB5789 M6x20 Flange Bolt M6x20 pfirubovy sroub 2
36  JL7500-3010401 Fuel meter assy sestava palivoméru 1
37  JL2500-3010301 Fuel filter palivovy filtr 1
38  JL2500-3010201 Fuel tank cap vicko palivové nadrze 1
39  JL7500-3050325 Handle washer gumova podlozka 1
40 | JL6500-5050168A : Handle rukojet 1
41 JL6500-7000705 Washer ©®8 podlozky 4
42 GB5789 M8x65 Flange Bolt M8x65 pfirubovy sroub 2
43  JL7500-5050288 Frame 6kw Styles H ram 1
44 | JL7500-7000308 Bracket Styles H konzola 1
45  GB5789 M6x45 Flange Bolt M6x45 pfirubovy Sroub 4




order No./

set order No./

part number description popis qty/ks obj. cislodilu | obj, cislo sady
46 : JL20P-4020102 Vibration mount tlumic vibraci 2
47  GB6177 M10x1.25  Nut M10x1.25 matice 4
48 : JL6500-3030401 Bottom rubber Big silentblok velky 2
49 : JL6500-7000404 Wheel kolo 2
50 | JL2500-7000512 axle naprava 2
51 : GB97110 Washer ¢10 podlozka 2
52  GB5783 M10x120  bolt M6x120 Sroub 2
53 | GBT6187 M10 Lock Nut M10 pojistnd matice 2
54  JL6500-3030403 Bottom rubber Small silentblok maly 2
55 : JL2500-3050804 Battery 15AH baterie 1
56 JL6500-3050301 Battery setting plate deska pro nastaveni baterie 1
57 | GBT6187 M8 Lock Nut M8 pojistnd matice 2
58 :JL7500-3010605 Tank vibration mount tlumic vibraci nadrze 2
59 JL7500-3050610 Handle bolt Sroub rukojeti 1
60 :JL7500-6020512 Control panel protector chranic kontrolniho panelu 1
61 | GB818 M5x16 Screw M5x16 Sroub 1
62 :JL6500-6040801 Rectifier usmeérnovac 1
63 JL7500-6010570 Control panel kontrolni panel 1
64  GB845.ST3.5*10 Screw ST3.5x10 Sroub 6
65 :JL2500-6040203 Hour meter multifunkéni méfi¢ 1
66 :JL2500-6030105 Engine Switch spina¢ motoru 1
67 | JL2500-6040103 Voltage switch (KNG3-402) prepinac napéti 1
68 :JL2500-6030313 Receptacle 16A/230V zasuvka 16A/230V 1
69  JL2500-6030801 DC circuit breaker DC 12V/8A stejnosmérny jisti¢ 1
70 : JL2500-6030402 DC Receptacle stejnosmérna zasuvka 1
71 JL2500-6030310 Receptacle 32A/250V zasuvka 32A / 250V - jednofazova 1
72 JL2500-6030311 Receptacle 32A/415V zasuvka 32A/415V - tfifazova 1
73  GB5783 M6x22 Bolt M6x22 Sroub 1
74 : GB6175 M6 Nut M6 matice 2
75  GB9716 Washer @6 podlozka 3
76  GB936 Spring washer @6 pruzinova podlozka 2
77 :JL2500-6030721 A.C Breaker 27.2A jednofazovy jistic 27,2A 1
78 : JL6500-6030777 A.C Breaker 3x13.7A trifazovy jisti¢ 3x13,7A 1
79  JL7500-6010570A : Line assembly svazek kabell 1
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order No./

set order No. /

part number description popis qty/ks obj. cislodilu | obj. cislo sady
1 GB5789 M6x8 Flange bolt M6x8 Sroub M6 x 8 4
2 JL188F-1060100 Recoil starter case comp Kryt startéru 1
3 JL188F-1060009 Starter return spring Vratna pruzina startéru 1
4 JL188F-1060008 Recoil starter pulley Navijék lanka startéru 1
5 JL168F-1061006 Recoil starter knob Rukojet startéru 1
6 JL188F-1060007 Recoil starter rope Lanko startéru 1
7 JL188F-1060006 Ratchet spring Pruzina zapadky 2
8  JL188F-1060004 Ratchet guide spring Pruzina ra¢ny 1
9 | JL188F-1060005 Ratchet starter Zapadky startéru 2
10  JL188F-1060003 Ratchet guide Pfiruba startéru 1
11 JL188F-1060002 Ratchet guide bolt Sroub pfiruby startéru 1
12 GB5789 M6x12 Flange bolt M6x12 Sroub M6 x 12 9
13 JL188F-1080100 Fan corer comp Kryt ventilatoru 1
14 JL188F-1110002 Governor rod Tahlo regulatoru 1
15 : JL188F-1110001 Throttle return spring Vratnd pruzina plynu 1
16 i JL192F-1110006 Governor arm Rameno reguldtoru 1
17  JL160F-1110004 Governor arm bolt Sroub ramena regulatoru 1
18 | GB6177 M6 Nut M6 Matice M6 3
19  JL188F-1110007 Pin clip Pojistka cepu 1
20 | JL188F-1110004 Governor spring Pruzina reguldtoru 1
21 JL188F-1110005 Washer 8.2x17x0.8 Podlozka 8,2 x 17 X 0,8 1
22 JL192F-1110003 Cover arm shaft Hiidel ramene regulatoru 1
23  JL188F-1050010 Nut M16x1.5 Matice 1
24 JL188F-1060001 Starter pulley comp Naboj startéru 1
25  JL190F-1080001 Cooling fan Chladici ventilator 1
26  JL188FE-1120100 Flywheel comp Setrvacnik 1
27 JL188F-1030200 Oil seal Gufero 2
28  GB5789 M6x25 Flange bolt M6x25 Sroub 2
29 | JL168F-1060301 Electric coil Elektricka civka 1
30  JL188F-1060401 Wire flat Plochy drat 1
31 JL188F-1030012 Packing Obal 1
32 JL192F-1030006 Crankcase assy Sestava klikové skiiné 1
33  JL188F-1030100 Oil seal Tésnéni 1
34 JL160F-1126000 Diode comp Relé spinace hladiny oleje 1
35  JL188F-1030001 Wire clip Drétény klip 1
36 | JL188F-1125000 Start motor Startér mototru 1
37  GB5789-86 Flange bolt M8x35 Sroub M8x35 2
38 | GB29.2-88 Flange bolt M5x20 Sroub M5x20 2
39 :JL188F-1126000 Relay Relé startéru 1
40 : JL188F-1019103 Dowel pin 8x14 Kolik 2
41 | GB/T276- 6207 Radial ball bearing 6207 Radialni kulickové lozisko 2
42 JL192F-1030010 Case cover packing Tésnéni klikové skiiné 1
43 JL188F-1127000 Oil level switch assy Sestava spinace hladiny oleje 1
44  GB5789 M6x14 Flange bolt M6x14 Sroub pfiruby 2
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45 | GB/T276-6202 Radial ball bearing 6202 Radialni kuli¢kové loZisko 2
46 | JL190F-1041000  Camshaft comp Vackova hridel 1
47  JL190F-1050303 Balance gear Vyvazovaci zafizeni 1
48 | JL188F-1050304 : Key Klinek htidele 1
49  JL190F-1050301 Crankshaft comp Klikova hridel 1
50  JL188F-1110009 Governor shaft Hridel regulatoru 1
51 : JL188F-1110103 Governor weight Zavazi reguldtoru 3
52 JL188F-1110008 Governor slider Jezdec regulatoru 1
53  JL168F-1110103 Governor shaft clip Spona hridele regulédtoru 1
54 JL188F-1110102 Governor weight pin Kolik zavazi regulatoru 3
55  JL192F-1080501 Governor weight holder Drzék zévazi regulatoru 1
56 :JL168F-1110108 Washer Podlozka 1
57  JL192FD-1030011 : Crankcase cover Kryt klikové skfiné 1
58  JL192FD-1030003 ' Oil filler cap Vicko plniciho otvoru oleje 1
59 - JL188FD-1030002 : Qil filler cap packing Tésnéni vicka plniciho otvoru oleje 1
60 | GB5789-M8x40 : Flange bolt M8x40 Pfirubovy Sroub 9
61  JL188F-1050200 : Connecting rod assembly Sestava ojnice 1
62  JL188F-1050005 : Piston pin Pistni cep 1
63  JL188F-1050004 : Piston pin clip Spona pistniho ¢epu 2
64  JL192F-1050001 Piston Pist 1

JL192F-1050100 First ring set 1
65 . JL192F-1050003 : Second ring set Sada pistnich krouzkd 1

JL192F-1050002 Ring comp 1
66 : JL192F-1050003 : EXvalve vyfukovy ventil 1
67 :JL192F-1050002  INvalve Nasavaci ventil 1
68  JL190F-1040011 Valve spring washer Podlozka pruziny ventilu 1
69 : JL190F-1040003  Valve oil Tésnéni 1
70  JL188F-1040006 : Valve spring Pruzina ventilu 1
71  JL188F-1040004  EX valve spring retainer Podlozka pruziny vyfukového ventilu 1
72 JL188F-1040007 : IN valve spring retainer Podlozka pruziny nasavaciho ventilu 2
73 :JL188F-1040002  Valve rotator Rotator ventilu 1
74 JL188F-1040008 : Bolt Sroub 2
75 | JL188F-1040009 : Head comp Hlava vélce 1
76  JL188F-1010001 Shroud Kryt 1
77  JL190F-1011000 Push rod guide plate Vodici deska tahla 1
78  JL188F-1080001 : Pivot bolt Sroub ¢epu 2
79 :JL188F-1040005  Valve rocket arm Rameno vahadla ventilu 2
80  JL168F-1040010 | Rocker arm pivot Cep vahadla 2
81  JL188F-1040001 Pivot adjusting nut Matice nastaveni cepu 2
82 | JL168F-1040012 Head over packing Tésnéni vika hlavy valce 1
83  JL168F--1040011 : Head cover comp Viko hlavy vélce 1
84 | JL188F-1020003 : Head cover bolt comp Sroub vika hlavy valce 1
85  JL188F-1020100 Tube Hadicka 1
86 | JL188F-1020006 : Carburetor packing Tésnéni karburatoru 1
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87  JL188F-1130001 Carburetor insulator Izolator karburatoru 1
88 | JL188FD-1130003 | Carburetor insulator packing Tésnéni izolatoru karburatoru 1
89  JL188F-1010002 Bolt Sroub 2
90 : JL168F-1124000 Spark plug (NGK) Zapalovaci svicka 1
91  JL188F-1030004 Drain bolt washer Podlozka vypoustégjiciho Sroubu 2
92 | JL188F-1003101 Drain plug bolt M12x1.5%15 Sroub vypoustéci zatky 2
93 | JL188F-1040012 Valve lifter Zdvihatko ventilu 2
94 | JL190F-1040010 Push rod Tlagna ty¢ 2
95 | JL192F-1030008 Cylinder head casket Tésnéni hlavy valch 1
96 : JL188F-1030013 Dowel pin 12x20 Kolikovy ¢ep 2
97  GB5789-M10x80 Bolt M10x80 Sroub 4
98 | JL188F-1122000 Ignition Zapalovani 1
99  GB5789-M6x30 Bolt M6x30 Sroub 2
100 | JL188F-1080200 Housing Kryt 1
101 : JL192FD-1131000 : Carburetor assy Sestava karburatoru 1
102 | JL188F-1130100 Air cleaner packing Tésnéni vzduchového filtru 1
103 : XJ188FD-1010434  Choke handle Rukojet sytice

104 | JL188FD-1090100  Air clean elbow comp Zadni ¢ast krytu vzduchového filtru 1
105 : JL188FD-1090003  Separator Oddélovac¢ 1
106 | JL188FD-1090004 : Air clean element Vzduchovy filtr (houbicka) 1
107  JL188FD-1090005 : Air cleaner seal Tésnéni vzduchového filtru 1
108 | JL188FD-1090200  Air cleaner cover comp Kryt vzduchového filtru 1
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